
                                                                        City of Marysville                                       

                                                 
 
 
 
 
                                                    
                                                  Sewer  

                                         Comprehensive  
                                      Plan 

 
 
 
                                      
 
                                                

                                                                      November 2011 
 
 
 
 
 
 
 





i 

TABLE OF CONTENTS 
 

EXECUTIVE SUMMARY 
INTRODUCTION ....................................................................................................E-1 
[...]
h. Preliminary Biosolids Profile      $12,000  

i. Wastewater Treatment Plant Generator $400,000       

Total WWTP Improvements $400,000 $0 $190,000 $800,000 $1,300,000 $312,000 $800,000 
 

General System Improvements 
Cost of Service Study      $250,000  
Sanitary Comp. Plan/Model $300,000      $300,000 
Sewer Rate Study   $50,000     

Total General Sewer Improvements $300,000 $0 $50,000 $0 $0 $250,000 $300,000 
        

Total Sanitary Sewer $930,000 $1,230,000 $795,000 $2,130,000 $2,040,000 $2,407,000 $1,605,000 
(1) The 6-year CIP covers the period of 2012 - 2017.  2011 CIP projects are included for reference. 

 



City of Marysville 1-1 
Sewer Comprehensive Plan November 2011 

CHAPTER 1 
 

INTRODUCTION 
 
This Sewer Comprehensive Plan (Plan) for the City of Marysville addresses 
comprehensive planning needs for wastewater collection, transmission, treatment, and 
disposal for the next twenty years.  This Plan has been prepared in accordance with the 
provisions of the Revised Code of Washington (RCW), Section 90.48, Water Pollution 
Control; Washington Administrative Code (WAC) Section 173-240-050, General Sewer 
Plan; and WAC 173-240-060, Engineering Report.  Development of the Plan has been 
coordinated with the 2005 City of Marysville Comprehensive Plan, Snohomish County 
2006 Comprehensive Plan, the City of Marysville 2005 Comprehensive Sanitary 
Sewerage Plan, and with the City of Marysville 2009 Water System Plan Update. 
 
WASTEWATER SYSTEM OWNERSHIP AND MANAGEMENT 
 
The City of Marysville owns and operates a sanitary sewer system and wastewater 
treatment facility.  The Mayor and seven council members oversee and provide review 
and approval authority for issues that relate to the City’s public works systems.  The 
Department of Public Works maintains and operates the sewer, water, drainage, solid 
waste, and street systems, including construction, engineering, construction inspection, 
and fleet and facilities.  The Director of Public Works oversees two departments managed 
by the Assistant City Engineer and Public Works Superintendent. The Public Works 
Director directly manages the City’s facilities division. The City’s addresses and 
telephone numbers are listed below and a location map is shown in Figure 1-1. 
 

City of Marysville City Hall City of Marysville Public Works 
1049 State Avenue 80 Columbia Avenue 
Marysville, Washington 98270 Marysville, Washington 98270 
(360) 363-8000 (360) 363-8100 

 
PURPOSE 
 
The purpose of this Plan is to address the City’s comprehensive planning needs for 
wastewater collection, transmission, treatment, and disposal for the next 20 years.  In 
2004 the City completed significant improvements to its wastewater treatment plant 
(WWTP) and effluent disposal system.  These improvements included modifications to 
its aerated lagoons, installation of UV disinfection, and construction of an effluent pump 
station and pipeline intertie with the City of Everett for effluent disposal in Puget Sound.  
These improvements were designed for WWTP compliance with the City’s NPDES 
permit, No. WA-002249-7, and for an increase in plant capacity.  A copy of the NPDES 
permit is included as Appendix A. 
 



1-2 City of Marysville 
November 2011 Sewer Comprehensive Plan 

The primary focus of this Plan is to continue development of the hydraulic model of the 
City’s sanitary sewer system consistent with GIS, provide preliminary plans to provide 
sewer service to new areas, and to develop a capital improvement plan with cost 
estimates and schedule for six- and twenty-year planning periods.  The City of Marysville 
has experienced rapid growth over the past twenty years that has required an expansion of 
its sanitary sewer system.  In 1980, the City’s population was 5,000; by 1992 the 
population increased to 14,122 and to 60,183 in 2010 (inclusive of the urban growth area 
(UGA)).  Future population projections show the UGA exceeding 84,989 by 2031. 
 
This Plan addresses known wastewater system planning issues, assesses the condition and 
capabilities of the existing sewer system and wastewater treatment plant, develops a plan 
for the level of service within the defined study area, and determines the required system 
improvements including project construction schedules and costs. 
 
SCOPE 
 
The City of Marysville Sewer Comprehensive Plan is organized into twelve chapters as 
follows: 
 

Chapter 1, Introduction, includes descriptions of the purpose and scope of the 
Plan and provides background information used to address the issues discussed in 
this Plan. 

 
Chapter 2, Sewer Service Area, includes a description of study area boundaries 
and physical environment. 
 
Chapter 3, Land Use and Planning Criteria, reviews general planning issues, 
including growth management, land use, and zoning, and provides current and 
projected population. 

 
Chapter 4, Regulatory Requirements, consists of descriptions of pertinent 
regulations that apply to the City’s wastewater collection, treatment and effluent 
disposal facilities. 

 
Chapter 5, Existing Facilities, describes and assesses the existing components of 
the collection system, wastewater treatment plant, and sewer agreements with 
adjacent jurisdictions. 

 
Chapter 6, Wastewater Flows and Loading, applies planning information and 
historical records to establish design criteria for existing and future flows and 
loadings. 

 
Chapter 7, Collection System Evaluation, presents a computer model of the 
sewer system components, including pump stations, force mains, and gravity lines 



16TH
AVE NW

132ND ST NE

99TH AVE NE

SR 528

34TH AVE NE

79TH AVE NE

71ST AVE NE

SR 92

76TH  
ST NE

84TH ST  NE

SR 9

80TH ST NE

ASH AVE

116TH 
ST NE

SR 9

84TH ST NE

52ND
ST NE

SHOULTE
S RD

132ND ST NE

 

108TH ST NE

SR 531

 

67TH AVE NE

 
 

 

 

 
SMOKEY   POINT   BLVD

I-5
 

 

I-5

51ST AVE NE

88TH ST NE

67TH AVE NE

 
51ST AVE NE

 I-5

23RD
AVE NE

ARMAR
RD

140TH ST NE

48TH DR NE
136TH ST NE

FORTY-FIVE    RD

3RD AVE NE

44TH ST NE

SUNNYSIDE BLVD

SR
 52

9

27TH  AVE NE CEDAR  AVE

4TH   ST

47TH AVE  NE

100TH ST NE

51ST AVE NE

MARINE DR

152ND ST NE

83RD AVE NE

GROVE   ST

64TH ST NE

172ND ST NE

STATE   AVE

67TH AVE NE

SR 9

I-5

 

E LAKE GOODWIN RD

LAKE WO O D RD SR 5 31

140TH ST NE

MARINE DR

City of 
   Arlington

City of 
   Marysville

Tulalip
   Reservation

City of 
   Everett

City of 
   Lake Stevens

Snohomish
          County

Snohomish
          County

Sewer
Comprehensive

Plan
Fig 1-1 Location Map

0 1 20.5
Miles

Sewer service area
Future planning areas
Marysville city limits
Other city limits



City of Marysville 1-3 
Sewer Comprehensive Plan November 2011 

and provides modeling results at current and future flows to identify deficiencies 
and improvements. 
  
Chapter 8, Wastewater Treatment Plant Analysis, evaluates plant capacity and 
effluent discharge based on projected flows and loadings. 
 
Chapter 9, Biosolids Management, evaluates the existing methods of biosolids 
disposal and estimates the schedule for future biosolids removal projects.   

 
Chapter 10, Operation and Maintenance, provides an overview of the City’s 
operation and maintenance program including a summary of existing and future 
staffing needs. 

 
Chapter 11, Capital Improvement Plan, recommends sewer system and 
wastewater treatment plant improvements and provides cost estimates and an 
implementation schedule for those improvements. 
 
Chapter 12, Financial Program, provides an assessment of current financial 
status of the utility, discusses available and potential revenue sources for system 
improvements, assesses the General Facilities Charge, and establishes operation 
and maintenance costs that relate to the recommended Capital Improvement Plan 
(CIP). 

 
HISTORY OF WASTEWATER SYSTEM DEVELOPMENT 
 
The development of the City’s wastewater facilities parallels the growth of its population 
and land area.  The City of Marysville was established as a Fourth Class City in 1891, 
with a population of 350 residents.  Its early development depended on the abundant 
timber resources and the construction of the Great Northern Railroad.  The construction 
of Highway 99 between Everett and Marysville provided an additional development boost 
to the City. 
 
In 1905, the City’s population was 1,250 and it was not until 1954 that the population 
doubled to 2,500.  The earliest sewers to serve the Marysville downtown core were 
constructed prior to 1940.  The first sanitary sewers were combined sewers collecting 
both wastewater and stormwater.  The downtown combined sewers were eventually 
separated through a series of capital improvement projects. 
 
An extensive expansion of the original sewer system was completed over the past 35 
years.  As reported in the 1997 Comprehensive Sanitary Sewerage Plan (Hammond, 
Collier & Wade-Livingstone Associates), trunk sewers C, D, and G extended the sewer 
system north, east, and west in 1968.  In 1970, trunk sewer A was constructed to serve the 
area northeast of Marysville. 
 



1-4 City of Marysville 
November 2011 Sewer Comprehensive Plan 

In 1982, the City established boundaries for its Rural Utility Service Area (RUSA) as a 
basis for planning for water and sewer service.  The RUSA covered approximately 12 
square miles.  By 1991, the sanitary sewer system had 6,755 connections with 6,233 
residential customers and 522 school, commercial, and institutional customers.  Chapter 
14.32, Utility Service Area, of the Marysville Municipal Code (MMC) replaced the 
RUSA with the Utility Service Area (USA).  The USA set the boundaries of the sanitary 
sewers service area. 
 
In 1990, a Sewer Comprehensive Plan was prepared by Hammond, Collier & Wade-
Livingstone that set the groundwork for a major upgrade to the City’s wastewater 
treatment plant in 1994. The recommended improvements subsequently included a major 
modification of the 72-acre lagoon system.  The project included development of two 2.5 
acre complete mix aerated lagoon cells, installation of two 10,600 gpm recirculation 
pumps to increase lagoon treatment capacity, a new headworks facility with a mechanical 
bar screen, and two 4,500 gpm influent screw lift pumps.   
 
The improvements also included new deep bed single media sand filters to treat up to 
2,400 gpm of plant effluent, a new chlorine contact chamber with chlorination facilities, 
and a 3,000 gpm lift station upstream of the plant.   
 
The 1994 improvements increased plant capacity from 2.8 mgd to 6.1 mgd.  In addition, a 
new 28-inch HDPE outfall pipe and pump station were installed to convey effluent to 
Steamboat Slough. 
 
The 1997 Sewer Comprehensive Plan prepared by Hammond, Collier & Wade- 
Livingstone and KCM set the ground work for the 2004 upgrades to the City’s 
wastewater treatment plant.  Phase 1 of the upgrades included 2 additional completed mix 
cells, one additional influent screw pump, one additional barscreen, and upsizing of the 
effluent pumps.  Phase 2 added 1600 SF to the effluent sand filters, a new maintenance 
facility, UV disinfection, and an effluent pipeline to the City of Everett’s South Everett 
Pump Station in route to the Deep Marine Outfall in Puget Sound (Port Gardner Bay). 
 
The 2004 upgrades to the City’s wastewater treatment plant increased plant capacity from 
6.1 MGD to 12.7 MGD. 
 
In 1990, the State of Washington enacted the Growth Management Act (GMA).  The 
GMA developed criteria for urban growth areas, which superceded the need for the Rural 
Utility Service Area (RUSA).  In 1996, the City’s Planning Department completed its 
first Comprehensive Plan under GMA.  By 1996, the estimated number of sewer 
connections was 8,957, a 40 percent increase over the number of connections in 1991. 
 
Table 1-1 provides a history of sewer connections since 1990.  Since 1990, the City has 
experienced rapid growth in residential connections, but a declining number of non-
residential customers since 1998. 



City of Marysville 1-5 
Sewer Comprehensive Plan November 2011 

 
During the past 10 years, the City has added an average of 464 connections per year to its 
sewer system.   

 
TABLE 1-1 

 
City of Marysville Sewer Service Connections Growth 

 
 
 

Year 

 
Residential 
Customers 

Non-
Residential 
Customers 

 
New 

Customers 

 
 

Total 
1990 6,130 296 -- 6,426 
1991 6,439 344 357 6,783 
1992 6,763 399 379 7,162 
1993 7,104 463 405 7,567 
1994 7,462 537 432 7,999 
1995 8,013 624 638 8,637 
1996 8,393 724 480 9,117 
1997 9,014 818 715 9,832 
1998 9,496 778 442 10,274 
1999 10,004 712 442 10,716 
2000 10,540 620 444 11,160 
2001 11,003 600 443 11,603 
2002 11,604 620 621 12,224 
2003 12,330 691 797 13,021 
2004 12,831 703 513 13,534 
2005 13,327 703 496 14,030 
2006 13,774 717 461 14,491 
2007 14,202 723 434 14,925 
2008 14,474 724 273* 15,198 
2009 14,700 730 232* 15,430 
2010 15,064 734 368* 15,798 

Data on connections for the years 1990 through 1996 were obtained from the City of 
Marysville 1997 Comprehensive Sanitary Sewerage Plan.  Data after 1996 from City of 
Marysville sources.   
 
* New customers totals are based on connection fees paid.  Connection fees were prepaid 
at final plat.  However, based on economic conditions during this time, many plats remain 
empty and parcels are not actually connected to the sewer. Therefore, the total number of 
residential customers is not equal to the total number of customers actually being billed.      

 
 
 
 
 



1-6 City of Marysville 
November 2011 Sewer Comprehensive Plan 

PROJECTS COMPLETED SINCE THE 2005 COMPREHENSIVE SANITARY 
SEWERAGE PLAN 
 
The Sewer Comprehensive Plan was last updated in April 2005.  Table 1-2 provides the 
projects listed in the Capital Improvement Plan (CIP) included in the 2005 Plan and the 
status of each project for both the collection system and the wastewater treatment plant. 

 
TABLE 1-2 

 
Projects Completed Since 

2005 Sanitary Sewerage Plan CIP 
 

Project Description Status or Year Completed 
Sanitary Sewer Mains 

Sewer Main Oversizing Ongoing 
Smokey Pt. Blvd Ext. 116th – 136th  2006  
Smokey Pt. Blvd. Ext. 136th – 152nd  2009  
State Avenue Trunk 98th – 113th LID 2003 
Trunk “G” Rehab. Beach – 1st 2006 (west of BNRR only) 
Lakewood Sewer Extension:  Phase 1 2006 
Lakewood Sewer Extension:  Phase 2 2009*  
Renewals and Replacement Ongoing 
Soper Hill Road Ext. 71st – 83rd 2004 
88th Street at 60th Drive 2006 
70th Drive and 88th (Trunk C) 2006 
Delta Avenue 5th – 9th 2007 
State Avenue 1st – Grove 2004 

Pump Stations 
Regan Road Pump Station 2005 

General Sewer Improvements 
Cost of Service Study 2008 
Sanitary Comp. Plan/Model In Progress 
Sewer Rate Study 2007 

Wastewater Treatment Plant Improvements 
Phase II WWTP 2004 
MV/Everett Effl. Horizontal Drilling 2004 
MV/Everett Effl. Open Cut 2004 
So. Everett Pumping Station 2004 
Cross Town 2004 
Everett (Deep Water) 2004 
Extra Capacity 2005 
Flow Study 2005 

*Partially constructed along Smokey Point Blvd from 136th St NE to 148th St NE.  



City of Marysville 1-7 
Sewer Comprehensive Plan November 2011 

RELATED PLANNING DOCUMENTS 
 
The following documents were consulted in the preparation of the City of Marysville 
System Comprehensive Plan. 
 
WATER SYSTEM PLANS 
 
City of Marysville 2009 Water System Plan Update, HDR Engineering, Inc. June 2009. 
 
The Water System Plan evaluated the existing water system to identify existing and future 
demands, review and recommend capital project to address the needs of the system, and 
ensure that the system has the operational, technical, staff, and financial ability to comply 
with all local, state, and federal regulations, including local planning efforts.  The 
recommended capital improvements through the year 2014 were estimated to cost 
$37,578,000, with an additional $40,470,000 to the year 2028.  Relevant information 
includes land use, population, equivalent residential units, and water demands. 
[...]
2 400 40 7.5 No  Yes Portable 
Generator 

88th Street Pump 
Station 
 

1999 
(2009 

upgrade) 

C Submersible Flygt/3127.090 2 500 38 10 Yes 3 Phase 
90KW 

Yes Control 
Panel 
Upgrade in 
2009 

Regan Road 
Pump Station  

1983 
(2007 

upgrade) 

A Submersible 
Pre-rotation 

Wemco  
D4K-HS-
DKXA6 

2 120 22 4.1 Yes 3 Phase 
25KW 

Yes Portable 
Generator  

Marysville West 
Pump Station  

1968 G Wet Well/Dry 
Pit 

Fairbank 
Morse/541 
3B28 

2 1,150 Unkown 10 No  Yes Portable 
Generator 

Cedar Crest Vista 
Pump Station 

1996 
(2008 

upgrade) 

D Submersible 
Pre-rotation 

Wemco  
D3K-5-
DKXA4 

2 450 Unkown 7.5 No  Yes Portable 
Generator 

51st Avenue 
Pump Station(2)   

1969 
(2004 

upgrade) 

A Submersible 
Pre-rotation 

Wemco/F10K-
SS-870 

3 800 30 10 Yes 3 Phase 
180KW 

Yes Two speed 
motors 

Wemco/F10K-
SS-1160 

3 3,250 23 30 

Sunnyside Pump 
Station  
 

2000 
(2010 

upgrade) 

D Wet Well/Dry 
Pit 

Wemco/E5K-
EEXR4 

3 890 53.3 20 

Yes 3 Phase 
150KW Yes 

Third 
pump 
upsized in 
2010 

3rd Street Pump 
Station(3)  

1997 D Submersible Flygt/3085.092
-6011 

2 200 18 3 No  Yes Portable 
Generator 



 

5-6 City of Marysville  
November 2011 Sewer Comprehensive Plan 

TABLE 5-4 - (continued) 
 

Inventory Of Sewage Pump Stations 
 

 
 

ID 

 
Year 

Online 

Trunk 
Sewer 
System 

 
 

Station Type 

Pump 
Manufacturer

/Model 

No. of Pump 
Capacity 

(gpm) 

 
TDH 
(ft) 

 
Motor 
(hp) 

Standby 
Power/Capacity 

(kW) 

 
 

Telemetry 

 
 

Other 
Kellogg Ridge 
Pump Station(4) 

2003 A Submersible Hydromatic 
S4PX 

2 400 66 10 No  Yes Portable 
Generator 

Quilceda Glen 
Pump Station(4) 

2003 A Submersible Hydromatic 
S4NX 

2 250 14 2 No  Yes Portable 
Generator 

Ash Avenue 
Pump Station 

2004 C Submersible  Pumpex 2 200 Unkown 3 No  Yes Portable 
Generator 

West Trunk 
Pump Station 

1994 C Dry Pit/Wet 
Pit 

Wemco F10K-
SS 

3 3,300 22 25 Yes 125 kW 
3 Ph 

Yes  

Eagle Bay Pump 
Station  

2009 D Submersible 
Non-Clog 

Hydromatic  
H4H-H4HX-
1500JC 

2 850 Unknown 15.6 No  Yes Portable 
Generator 

Waterfront Park 
Pump Station 

2005 C Submersible 
Grinder 

Hydromatic 
HPG-FHX-
300JC  

2 57 Unknown 3 No  No Portable 
Generator 

(1) The 2 pumps at the Soper Hill Lift Station are set for 1,160 and 1,750 rpm’s.  At the lower speed, pump capacity is 550 gpm; at the higher speed, capacity is 
1,250 gpm. 

(2) The 3 pumps at the 51st Street Lift Station are set for 870 and 1,160 rpm’s.  At the lower speed, capacity for each pump is 800 gpm at the higher speed each pump 
has a capacity of 3,250 gpm. 

(3) The 3rd Street Lift Station capacity is estimated from pump curve information.   
(4) Pump capacity estimated from pump model and standard pump curve for horsepower rating.   
 
 



 

City of Marysville 5-7 
Sewer Comprehensive Plan November 2011 

WASTEWATER TREATMENT PLANT 
 
The existing lagoon wastewater treatment plant (WWTP) is in the southwest corner of the 
City on Ebey Slough.  The WWTP was originally constructed at the current site in 1959.  
After a plant expansion in 1980-1981, the biological treatment train consisted of two 
lagoons, each divided with curtains into two treatment cells.  The first three cells in the 
train were partially mixed and aerated with aspirating-type aerators, while the fourth cell 
served as a stabilizing pond.   In addition to the lagoons, the WWTP included influent 
and effluent flow monitoring flumes, manually cleaned bar screens, a grit chamber, and a 
chlorine contact chamber using gaseous chlorine.   
 
Another plant expansion occurred in 1994.  A portion of the north lagoon system was 
converted to two complete mix aerated lagoon cells.  Influent screw pumps and 
mechanically cleaned bar screens were added to the headworks. A third channel was 
constructed in the headworks to accommodate a future screw pump. Effluent sand filters 
(manufactured by Dynasand) were added to remove solids from the lagoon effluent, and a 
new chlorine contact tank was constructed. 
 
In 2004 another upgrade of the wastewater treatment plant was completed in two phases. 
Phase 1 of the upgrade included the addition of 2 new complete mix aerated lagoon cells, 
one new influent screw pump, one new influent bar screen, and 4 effluent pumps.  Phase 
2 of the upgrade included the addition of 2 more complete mix aerated lagoon cells, 1,600 
square feet of effluent sand filters (manufactured by Dynasand), UV disinfection, and an 
effluent pipeline to the City of Everett.  The WWTP biological treatment components 
include six complete mix aerated lagoon cells, three partially mixed facultative lagoons, 
and a facultative only stabilization lagoon.  The plant discharges to Steamboat Slough in 
the Snohomish River Estuary (designated as a Class A Marine receiving water in the 
vicinity of the outfall) during high river flow months (November through June). The plant 
discharges to the City of Everett’s South Everett Pump Station (SEPS) in route to the 
Deep Marine Outfall in Puget Sound, during low river flow periods (July through 
October). 
 
WWTF DESIGN CRITERIA AND CURRENT PLANT LOADINGS 
 
The design criteria for the Marysville WWTP, as presented in the drawings for Phase 2 of 
the WWTP Upgrade and Expansion (Tetratech/KCM, 2003) are shown in Table 5-5.  
Phase 2 was completed at the end of 2004. 



 

5-8 City of Marysville  
November 2011 Sewer Comprehensive Plan 

 
TABLE 5-5 

 
Wastewater Treatment Plant Design Flows and Loading(1) 

 
Parameter  Phase 1  Phase 2 

Design Year 2004 2010 
Flows (mgd) 

Average Annual  8.52 10.1 
Maximum Month 10.7 12.7 
Maximum Day 13.1 15.6 
Peak Hour 17.2 20.3 

Mass Loading (lb/day) 
Annual Average   
BOD5 14,943 17,070 
TSS 14,943 17,815 
Average Day, Max. Month   
BOD5 17,632 20,143 
TSS 20,322 24,229 
Maximum Day   
BOD5 21,816 24,922 
TSS 31,977 38,125 

(1) This information is from the design drawings prepared by Tetratech/KCM, Phase 2 (2003). 
 
NPDES Permit 
 
The City’s most recent NPDES permit was issued by the Department of Ecology on July 
1, 2005 and expired on June 30, 2010.   
 
The City submitted an application for NPDES renewal in December 2009. As of the 
writing of this document, the City has not received their new NPDES permit. It is 
expected that they will receive the new permit sometime in late 2011 to early 2012. 
 
Due to the outcome of the past TMDL Study on the Snohomish River, the WWTP has 
different NPDES permit limits for the low river flow period (July through October) than 
the high river flow period (November through June).  The permit issued in 2005 included 
new limits for the low flow period. These new limits are summarized in Tables 5-6 and  
5-7.  
 
   



 

City of Marysville 5-9 
Sewer Comprehensive Plan November 2011 

TABLE 5-6 
 

Wastewater Treatment Plant NPDES Permit Limits  
Low Flow Season (July – October) 

 
NPDES Effluent Limitations  Average Monthly Average Weekly 
CBOD5  25 mg/L(1) 

 
40 mg/L 

TSS  30 mg/L(1) 
(3,180 lb/d) 

45 mg/L 
(4,770 lb/d) 

pH  6.0 - 9.0 (daily) 
Fecal Coliform  200 cfu / 100mL 400 cfu / 100mL 
NPDES Effluent Limitations  Average Monthly Maximum Daily 
Ammonia (as N) 178 lb/d 403 lb/d 
CBOD5 419 lb/d 672 lb/d 

(1) Or 15 percent of the respective monthly average influent concentrations, whichever is more 
stringent  

 
TABLE 5-7 

 
Wastewater Treatment Plant NPDES Permit Limits 

High Flow Season (November through June)  
 

NPDES Effluent Limitations  Average Monthly Average Weekly 
CBOD5  25 mg/L(1) 

(2,650 lb/d) 
40 mg/L 

(4,240 lb/d) 
TSS  30 mg/L(1) 

(3,180 lb/d) 
45 mg/L 

(4,770 lb/d) 
PH  6.0-9.0 (daily) 
Fecal Coliform  200 cfu / 100mL 400 cfu / 100mL 

(1) Or 15 percent of the respective monthly average influent concentrations, whichever is more 
stringent 

 
 
Table 5-8 summarizes the WWTP NPDES Permit Facility Loading Criteria.   

 
TABLE 5-8 

 
Wastewater Treatment Plant NPDES Permit Facility Loading Criteria(1) 

 
Parameter Value 
Average Flow for the Maximum Month 12.7 MGD 
Influent BOD5 Loading for Maximum Month 20,143 lbs/day 
Influent TSS Loading for the Maximum Month 24,229 lbs/day 

 
(1) Current NPDES limits through 2010 (Appendix A). 



 

5-10 City of Marysville  
November 2011 Sewer Comprehensive Plan 

The 2004 WWTP Phase 1 and Phase 2 upgrades included:   
 

• Installation of an additional influent screw pump. 
 
• Construction of four new complete mix aerated lagoon cells. 
 
• The addition of 20 high-speed surface aerators and 16 surface aspirating 

aerators in complete mix lagoon cells 2A, 2B, 3A, and 3B;  
 

• Modification and expansion of continuous backwash, upflow sand filters, 
with construction of an additional 1600 square feet;  
 

• Installation of a low-pressure-high-intensity UV disinfection system in the 
renovated North Chlorine Contact Basin;  
 

• Installation of a supplemental hypochlorite disinfection storage and 
delivery system;  
 

• Installation of four 200 horsepower vertical turbine effluent pumps. 
 
• Construction and installation of a new effluent discharge pipeline to the 

City of Everett. 
 
• Modifications and renovations to the existing plant control/laboratory 

building;  
 

• Construction of a new maintenance building;  
 

• Associated site civil, electrical, instrumentation and control facilities. 
 
 
WWTP DESCRIPTION 
 
Figure 5-2 shows the site layout for the WWTP.  The WWTP liquid stream treatment 
processes include influent screening, biological treatment and sludge settling in the 
complete mix cells, partially mixed and unmixed lagoon cells, coagulation, filtration, and 
ultraviolet disinfection.  
 
Headworks 
 
Incoming raw wastewater entering the WWTP from Trunk A is pumped with three 
Archimedes screw pumps to the level of the headworks.  The force main from the West 
Trunk Pump Station discharges into the headworks upstream of the bar screens but 
downstream of the influent screw pumps. 
 





 

City of Marysville 5-11 
Sewer Comprehensive Plan November 2011 

The incoming wastewater is screened at the headworks to remove large solids.  The 
headworks includes two mechanically cleaned screens (front-raked climber type, 
manufactured by John Meunier, Inc., of Quebec) and a manual screen in a bypass 
channel.  The mechanically cleaned screens have a 1 ½ inch bar spacing. 
 
Influent Flow Measurement 
 
Influent flow is measured with a Parshall flume with a 30-inch throat width.   
 
Lagoon System 
 
Biological treatment of the wastewater is provided in the lagoon system.  Design criteria 
for the lagoon system are summarized in Table 5-9.  Following completion of the Phase 2 
upgrades, the lagoon system consists of six complete mix aerated lagoons with 
mechanical surface and floating aerators, three partially mixed oxidation ponds and one 
unmixed stabilization pond.   
 

TABLE 5-9 
 

Lagoon System Design Criteria 
 

Parameter  Value 
Complete Mix Lagoons 

Number 6 
Depth, feet 6.2 
Volume, each, Million gallons 4.89 
Total Area, Acres 14.5 
Hydraulic Residence Time at Maximum 
Month Flow, Days, total 

2.3 

Number of Aspirating Aerators 24 
Horsepower (each) 15 

Number of High Speed Surface Aerators 30 
Horsepower (each) 15 

Oxidation Ponds 
Number 4 
Depth, feet 6.2 
Volume, total, Million gallons 116 
Total Area, Acres 52.5 
Hydraulic Residence Time at Maximum 
Month Flow, Days, total 

9.0 

Number of Aspirating Aerators 5 
Horsepower (each) 7.5 

  
 



 

5-12 City of Marysville  
November 2011 Sewer Comprehensive Plan 

Coagulation and Filtration Facilities 
 
Effluent sand filters enable the WWTP to meet NPDES permit requirements for effluent 
TSS (30 mg/L monthly average – 45 mg/L weekly average).  Particularly in the spring 
and summer, the lagoons generate significant blooms of algae that must be removed with 
the filtration system.  The filtration system is an upflow continuous backwash, 
monomedia type (Parkson Dynasand).  The size of the filtration system was tripled during 
2004 Phase 2 upgrades to 2,400 square feet of filter surface area from the previous 800 
square feet.  Alum (at a design dosage of 100 mg/L) is used for coagulation.  
 
Ultraviolet Disinfection System  
 
The WWTP had historically used gaseous chlorine for disinfection, prior to the 2004 
upgrades. An Ultraviolet Light (UV) Disinfection System, manufactured by Infilco 
Degremont, Inc. (IDI, formerly Ondeo Degremont) was constructed and installed in the 
north chlorine contact tank for the design flow of 12.7 mgd.  Each channel contains six 
Aquaray 40 units, each with 40 low pressure-high intensity lamps.  There are a total of 
480 lamps.  The UV system increases its dose with an increase in flow and a reduction in 
transmittance.  The IDI’s standard system was installed, with vertically oriented lamps 
arrayed perpendicular to flow. An additional channel was constructed for future growth.  
 
The UV system was designed for a minimum dose of 35,000 microwatt-sec/cm2.  The 
design transmittance is 60 percent for filtered flow and 25 percent for unfiltered flow. 
 
A sodium hypochlorite system, a backup method for disinfection, was also constructed.  
The system utilizes the existing south chlorine contact tank, and was designed for 25 
minutes contact time at year 2010 average annual flow and 20 minutes contact time at 
year 2010 maximum month flow. 
 
Effluent Pumps  
 
In Phase 1 of the 2004 upgrades, four new vertical turbine pumps were installed.  The 
capacity of each of the 200 horsepower pumps is 4,700 gpm at a total dynamic head of 
104 feet.  The total capacity of the pumps, with one pump out of service, is 20.4 MGD.  
 
Effluent Disposal  
 
A new effluent pipeline was constructed in Phase 2 of the 2004 upgrades.  In the summer 
low-river flow months (July through October), the WWTP conveys effluent through this 
pipeline to the City of Everett, and to the Deep Marine Outfall in Puget Sound.  This 
second outfall allows the City to meet TMDL limits established for Steamboat Slough 
during low-river flow months.  Effluent is conveyed through a 36-inch pipe across the 
Ebey, Steamboat, and Union Sloughs and then through twin 26-inch pipes to the City of 
Everett’s South End Pump Station (SEPS).  From there it is discharged to the outfall in 



 

City of Marysville 5-13 
Sewer Comprehensive Plan November 2011 

Puget Sound. Effluent flow is measured through a 30-inch magnetic flow meter located at 
Marysville’s WWTP. 
 
During the balance of the year, effluent is discharged through the existing 28-inch 
pipeline to the outfall in Steamboat Slough.  Effluent flow is measured with a 20-inch 
magnetic flow meter located at Marysville’s WWTP. 
 
INTERLOCAL AGREEMENTS 
 
The City of Marysville has updated or established service agreements with the City of 
Arlington, Snohomish County, Tulalip Tribes, Lake Stevens Sewer District, and the City 
of Everett.  Some of these agreements cover items such as roads, fire and police service in 
addition to policies relating to sewer service.  Each of these agreements is discussed 
below regarding land use and sewer planning considerations.  In addition, the areas 
covered by these agreements are presented in Figure 5-3. 
 
CITY OF ARLINGTON 
 
In October 1996, the City completed an agreement with the City of Arlington titled 
Annexation and Service Area Settlement Agreement.  This agreement established 
separate UGAs for each city which were approved by Snohomish County.  Among other 
provisions of this agreement were that Marysville would continue to provide sewer 
service for the Smokey Point area that is within Arlington’s UGA and that Arlington 
would proceed with purchasing water and sewer facilities owned by Marysville that serve 
the Island Crossing area of Arlington.  This part of the 1996 agreement has been 
completed, and Marysville no longer serves Island Crossing.  Other parts of this 
agreement state that the two cities will coordinate land use planning for areas east of 
67th Avenue SE, north of the Lakewood area and in the vicinity of the Arlington Airport. 